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样品名称：聚丙烯 

Sample Name：PP 

  

样品型号：JEPP301-V0 

Sample Code：JEPP301-V0 

 

委托单位：品管部 

Client：Quality Control Department  

  

检验类别：委托检验 

Test Purpose: Client Text 

 

 

  中广核俊尔(浙江)新材料有限公司检测中心 

Test Center of CGN Juner （Zhejiang）New Materials Co.,Ltd. 
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样品名称 
Sample Name 

PP  
样品型号 

Sample Code 
JEPP301-V0 

委托单位 
Client 

/ 
委托单号 
Serial No. 

/ 

生产数量 
Production Quantities 

/ 
样品批次 

Sample No. 
/ 

样品颜色 
Sample Color 

黑色 
试样制备方法 

Sample Preparation 
 

注塑 Injection 

样品状态 
Sample Status 

粒子 Pellet 
试样处理 

Sample Processing 
24 Hours 

23℃,50%RH 

样品数量 
Sample Quantity 

2kg 
测试环境条件 
Test Ambience 23℃,50%RH 

测试项目 
Test Items 

见第 2 页 
See Page 2 

测试标准 
Test Standard 

见第 2 页 
See Page 2 

送样日期 
Sampling Date 

2021-03-03 
检测日期 

Testing Date 
2021-03-04 

测试结果 
Test Result 

见第 2 页 See Page 2 

备注 
Remarks 

 

声明: 

ANNOUNCEMENT: 

1 报告无本中心检测专用章或公章无效。 

Report without testing center special or official seal is invalid. 

2.报告无编制、审核、批准人签字无效。 

The report is invalid without the signature of drafter, checker and approver. 

3.检验结果仅对来样负责。 

The report is only responsible for the designated sample. 

4.报告涂改无效，不得分章引用或复制。 

Report alteration, chapter or copy is invalid. 

5.对本报告如有异议，请于报告收到之日起十五日内向本中心提出。 

If there is any disagreement, PLEASE inform the testing center within 15 working days at the receipt of the record report. 

 

批准：                         审核：                      编制： 

Approved：                     Audited：                   Prepared：    
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检验项目 

Test Item 

单位 

Unit 

检测方法 

Test Method 

测试条件 

TestCondition 

标准要求 

Standards 

实测值 

Measured 

Values 

1 
密度(A 法) 

Density(Method A) 
g/cm

3
 ISO 1183-1 23℃ 0.98-1.04 1.018 

2 
拉伸强度 

Tensile strength 
MPa ISO 527-2 50mm/min ≥21 22.3 

3 
断裂拉伸应变 

Strain at break 
% ISO 527-2 50mm/min ＞10 94.3 

4 
弯曲模量 

Flexural modulus 
MPa ISO 178 2mm/min ≥1050 1117 

5 
阻燃性(垂直燃烧)  

Flammability (Vertical test) 
/ UL94 δ=3.2mm V-0 V-0 

6 
熔体质量流动速率 

Melt mass-flow rate 
g/10min ISO 1133 230℃,2.16kg 15-20 19.1 

7 
悬臂梁缺口冲击强度 

Izod notched impact strength 
kJ/m

2
 ISO 180 23℃,2.75J ≥8 9.2 

8 
热变形温度  

Deflection temperature  
℃ ISO 75-1 

0.45MPa 

(HDT B) 
≥100 102 

9 
吸水率 

Water absorption 
% ASTM D-570 23℃ ＜0.3 0.11 

10 
收缩率 

Shrinkage（Vertical） 
% ISO 294-4 23℃,50%RH ≤1.6 1.52 

 
 

结束 End 
 

地址：浙江温州经济技术开发区金海大道 339 号 

Address：No.339 Jinhai Avenue, Wenzhou Economic and Technological Development Zone, Zhejiang Province,China 

电话：86-577-56818888-8027                 传真：86-577-86581501 

Tel: 86-577-56818888-8027                  Fax:86-577-86581501 


